Gavin NEwsom
GOVERNOR

=

GALIFORNIA \" JARED BLUMENFELD
‘ SECRETARY FOR

Water BOardS ENVIRONMENTAL PROTECTION

North Coast Regional Water Quality Control Board

ORDER NO. R1-2020-0010

NPDES NO. CA0023345
WDID NO. 1B820370SON

WASTE DISCHARGE REQUIREMENTS
FOR THE
WINDSOR WATER DISTRICT
WASTEWATER TREATMENT, RECLAMATION, AND DISPOSAL FACILITY
SONOMA COUNTY

The following Permittee is subject to waste discharge requirements (WDRs) set forth in this Order:

Table 1. Permittee Information

Permittee Windsor Water District

Name of Facility Windsor Wastewater Treatment, Reclamation, and Disposal Facility
8400 Windsor Road

Facility Address Windsor, CA 95492
Sonoma County

Type of Facility Publicly Owned Treatment Works (POTW)
[...]
Table F-2. Historic Effluent Limitations and Monitoring Data — Discharge Point 001 ........ccccoccnmeenmeeneesecrseeennes F-7
Table F-3. Historic Effluent Limitations and Monitoring Data — Discharge Point 002 .......c.cccocconenmeeseeneersecennes F-8
Table F-4. Basin Plan Beneficial USES.......eieseeeessessessessssesssessessssssssssssssesssessssessssssssssssssesssessssssssesssssssesssens F-11
Table F-5. U.S. EPA Recommended Biostimulatory SUbStance Criteria.......o e eneensesereesssessessesssesssssessesanes F-29
Table F-6. California Recommended Biostimulatory Substance Criterial...... s F-30
Table F-7. Summary of Reasonable Potential Analysis RESUILS .....occeeeerneerrerneeseesseee e seesssesssessseesaas F-36
Table F-8. Determination of LONG TEIM AVETAZES .....ovrruriereureererersreesesssessesssesssssssssessssssssssssssssesssessssasssssssssssasssssssaees F-40
Table F-9. Determination of Final WQBELs Based on Aquatic Life CIriteria ... F-40
Table F-10. Summary of Chronic TOXICItY RESUILS ... ssssssssssssssssesssssssssssssssssssssssssssnes F-42
Attachment F-1 - Windsor Water District RPA SUIMIMATY ....c.oveerereeeeeseesseesssesseesssesssssseesssesssesssesssessssssssssssssssssees F-69

Attachment F - Fact Sheet F-2



Order No. R1-2020-0010
Windsor Water District
NPDES No. CA0023345

As described in Order section I, the Regional Water Board incorporates this Fact Sheet as findings of the

ATTACHMENT F - FACT SHEET

Regional Water Board supporting the issuance of this Order. This Fact Sheet includes the legal
requirements and technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of discharge
requirements for dischargers in California. Only those sections or subsections of this Order that are

specifically identified as “not applicable” have been determined not to apply to this Permittee. Sections or
subsections of this Order not specifically identified as “not applicable” are fully applicable to this Permittee.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 1B820370SON

Permittee Windsor Water District

Name of Facility Windsor Wastewater Treatment, Reclamation, and Disposal Facility
8400 Windsor Road

Facility Address Windsor, CA 95492

Sonoma County

Facility Contact, Title and Phone

Dave Ernst, Wastewater Treatment Superintendent, (707) 838-5328
Veronica Siwy, Environmental Program Manager, (707) 838-1218

Authorized Person to Sign and

Dave Ernst, Wastewater Treatment Superintendent, (707) 838-5328

Submit Reports Veronica Siwy, Environmental Program Manager, (707) 838-1218
Mailing Address P.0. Box 100, Windsor, CA 95492

Billing Address Same as Mailing Address

Type of Facility Publicly Owned Treatment Works (POTW)

Major or Minor Facility Major

Threat to Water Quality 1

Complexity A

Pretreatment Program Not Applicable

Recycling Requirements Producer

Facility Permitted Flow

1.9 million gallons per day (mgd) (average daily dry weather flow)?

2.25 mgd (average dry weather design flow)

Facility Design Flow 7.2 mgd (peak weekly wet weather design flow)

Watershed Russian River Hydrologic Unit, Mark West Hydrologic Subarea
Receiving Water Mark West Creek

Receiving Water Type Inland surface water

Table Notes:

1. The permitted flow may be increased up to 2.25 mgd during the permit term if the Permittee demonstrates that additional
water recycling capacity has been added in accordance with sections IV.C.3 and 4 of this Order.

A. The Windsor Water District (hereinafter Permittee) is the owner and operator of the Windsor
Wastewater Treatment, Reclamation, and Disposal Facility (hereinafter Facility), a POTW.

Attachment F - Fact Sheet



Order No. R1-2020-0010
Windsor Water District
NPDES No. CA0023345

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and state laws, regulations, plans, or policy are held to be equivalent to references to the
Permittee herein.

The Permittee is authorized to discharge subject to waste discharge requirements (WDRs) in this
Order at the discharge locations described in Table 2 on the cover page of this Order. The Code of
Federal Regulations at 40 C.F.R. section 122.46 limits the duration of National Pollutant
Discharge Elimination System (NPDES) permits to be effective for a fixed term not to exceed five
years. Accordingly, Table 4 of this Order limits the effective period for the discharge authorized
by this Order. Pursuant to California Code of Regulations (CCR), title 23, section 2235.4, the terms
and conditions of an expired permit are automatically continued pending issuance of a new
permit if all requirements of the federal NPDES regulations on continuation of expired permits
are complied with.

B. The Facility discharges tertiary treated wastewater to Mark West Creek, a tributary to the
Russian River, and a water of the United States. The Permittee was previously regulated by Order
No.R1-2013-0042 and NPDES Permit No. CA0023345 adopted on November 21, 2013 and
expired on January 31, 2019. Attachment B provides a map of the area around the Facility.
Attachment C provides a flow schematic of the Facility. A site visit was conducted on
September 26, 2018 to observe operations and collect additional data to develop permit
limitations and requirements for waste discharge.

C. The Permittee filed a report of waste discharge (ROWD) and submitted an application for
reissuance of its WDRs and NPDES permit on July 30, 2018. The application was deemed
complete on July 30,2018

II. FACILITY DESCRIPTION

The Permittee owns and operates a wastewater collection, treatment, and disposal facility and
provides sewerage service to a population of approximately 28,000 residential, commercial, and
institutional customers within the Town of Windsor. The Permittee’s wastewater makeup is
approximately 90 percent residential flow and 10 percent combined commercial and industrial flows,
on an average dry weather basis. The Permittee does not accept any septage or bulk loads into the
Facility.

A. Description of Wastewater and Biosolids Treatment and Controls
1. Collection System

The Permittee’s wastewater collection system consists of 92 miles of public branch and
trunk sewers, one mile of private branch sewers, 1,700 manholes, 750 cleanouts, and
approximately 6,100 private service laterals. There are two siphons, located at Los Amigos
and Rio Russo. Ninety percent of the flows reach the treatment plant by gravity. The
Permittee also owns and operates two lift stations at Vintage Greens and Shiloh Greens.

The Permittee’s current I/I program includes regular inspection and maintenance of its
sewer system. The Permittee repairs sewers with root damage and opened joints and is
installing sewer guards under manhole lids.

The Permittee has also developed and implements a collection system operation and
maintenance (O&M) program that includes: 1) an up-to-date collection system map;

2) routine preventative O&M activities, including collection system preventative
maintenance and cleaning, and a database to record and track all activities; 3) prioritized
deficiency list and rehabilitation activities, including regular visual and TV inspections of

Attachment F - Fact Sheet F-4



Order No. R1-2020-0010
Windsor Water District
NPDES No. CA0023345

manholes and sewer pipes, ranking of the condition of sewer pipes, scheduling
rehabilitation for problem areas, and a capital improvement plan; 4) training for operations
and maintenance staff, and contractors; 5) equipment and replacement parts inventories to
support its preventative maintenance program; and 6) development of a Fats, Oils, and
Grease (FOG) Control Program, including a grease trap ordinance and a residential FOG
program.

2. Wastewater Treatment Facility

The current Facility provides advanced wastewater treatment (AWT) and has design
capacities of 2.25 mgd as an average dry weather flow (ADWF) and 7.2 mgd as a peak
weekly wet weather flow. The wastewater treatment facilities include biological secondary
treatment utilizing extended air activated sludge aeration basins and secondary clarifiers;
AWT that includes chemical addition facilities, flocculation tanks, AWT clarifiers, and sand
filters; ultraviolet (UV) disinfection; and storage prior to water recycling, discharge to the
Geysers recharge pipeline, and/or discharge to Mark West Creek. A portion of the treated
and UV disinfected effluent is chlorinated and transferred to Windsor High School for toilet
flushing and landscape irrigation.

3. Effluent Storage

Advanced treated, UV disinfected effluent is discharged to effluent storage ponds prior to
distribution to the water reclamation system or to Mark West Creek. The Permittee owns
and operates six tertiary effluent storage ponds that provide 143.8 million gallons of storage
capacity and two additional ponds that provide an added 20.2 million gallons of high flow
storage volume when influent flows exceed the treatment capacity of the treatment plant.
This combined storage volume of 164 million gallon is designed to handle an ADWF of up to
1.9 mgd.

During the term of this permit, the Permittee plans to develop and implement a Joint Use
Program with the Airport-Larkfield-Wikiup Sanitation Zone (ALWSZ) Wastewater
Treatment Facility, which is operated by the Sonoma County Water Agency, and the City of
Santa Rosa. See section IL.E of this Fact Sheet for additional information.

The effluent storage ponds are not part of the treatment system and therefore, Technology
Based Effluent Limitations contained in the Order are applicable at the point of completion
of treatment and disinfection. The effluent storage ponds allow the Permittee to balance
influent flows with recycled water demand and its ability to discharge to receiving waters in
compliance with discharge requirements.

4. Recycled Water

During the discharge prohibition season from May 15 through September 30, advanced
treated wastewater is recycled. Recycled water is supplied for irrigation of rural pasture,
crops, and vineyards and for landscaping at the Windsor Golf Course and in-Town parks,
playgrounds, commercial facilities, and residential properties. Recycled water is also
supplied for toilet flushing at several locations, including Windsor High School, and Fire
Station No. 2. In addition, recycled water is delivered to the City of Santa Rosa Geysers
Recharge project pipeline where it is used for recharge of the Geysers steamfields to
enhance steam production for electrical energy generation.

Attachment F - Fact Sheet F-5



Order No. R1-2020-0010
Windsor Water District
NPDES No. CA0023345

Currently, the Permittee’s reclamation system includes 701 irrigated acres (1,429 total
acres) that yields 501 equivalent acres?. In addition, the Permittee currently discharges 0.53
mgd to the Geyser’s Recharge project pipeline but has the capability of increasing to 0.75
mgd under its contract with the City of Santa Rosa.

The Permittee owns, operates, and maintains several miles of recycled water transmission
mains. Recycling irrigation pump stations are located at the treatment plant and adjacent to
the Windsor Golf Course. A booster pump station is located at Mark West Station Road and
Trenton-Healdsburg Road. A separate pump station for delivery to the Geysers Recharge
Pipeline is also located at the treatment plant.

Sludge and Biosolids Handling

Sludge is generated at the Facility in the AWT process. The Permittee’s sludge facilities
include two sludge ponds, an auxiliary sludge pond, and a sludge decant tank. The two
sludge ponds provide 11.9 million gallons of sludge stabilization and storage capacity. A
third pond, that currently provides 6.4 million gallons of effluent storage, will be converted
to a sludge stabilization pond in the future. Within the ponds, sludge concentrates to a
higher solids content and volatile suspended solids are degraded. Surface aerators are used
for odor control. The sludge decant tank provides temporary holding and equalization
capacity during sludge processing. Sludge can be pumped from outlets in the floor of the
tank to dewatering units or to trucks. The tank is equipped with a floating decanter for
removing supernatant that may accumulate on the surface. Sludge is typically pumped out
of these ponds on an annual basis and hauled by an outside contractor to a site for beneficial
land application of biosolids. The land application site is outside of this Regional Water
Board’s jurisdiction. The outside contractor manages the biosolids land application permit
requirements in Regional Water Boards 2 and 5 on behalf of the Permittee.

Solids and screenings from the headworks are currently disposed of at a municipal solid
waste landfill.

B. Discharge Points and Receiving Waters

1.

The Facility is located within the Mark West Hydrologic Subarea of the Russian River
Hydrologic Unit.

Advanced treated wastewater that is not recycled may be discharged directly from the
treatment system or from the effluent storage pond system at Discharge Point 002 to Mark
West Creek, a water of the United States, during the allowed discharge period from

October 1 to May 14. Lower Mark West Creek is part of the Laguna de Santa Rosa
watershed? and is tributary to the Russian River. The rate of discharge is governed by flow
conditions in Mark West Creek, monitored at the Trenton-Healdsburg Bridge, and is limited
to 10 percent of the natural flow in the creek during the period of November through April,
and to 1 percent of the natural flow in the creek during the month of October and May 1

1 Equivalent acre is defined as an acre of land that uses 30 inches of irrigation water per season. For example, an acre
of vineyard uses approximately 5 inches per year, while pasture or golf course turf uses approximately 30 inches
per year. Thus, 1 acre of pasture of golf course is considered 1 equivalent acre, while 6 acres of vineyard would be
considered 1 equivalent acre.

2 For purposes of this Order, the greater Laguna de Santa Rosa watershed consists of the Laguna de Santa Rosa, Santa
Rosa Creek, and Mark West Creek Hydrologic Subareas (HSAs), as mapped in the Basin Plan. The lower reaches of
the greater Laguna de Santa Rosa watershed include lower Mark West Creek and the mainstem Laguna de Santa

Rosa.

Attachment F - Fact Sheet F-6



Order No. R1-2020-0010
Windsor Water District
NPDES No. CA0023345

through 14. The discharge from the City of Santa Rosa Regional Water Reuse System,
Laguna Treatment Plant (Laguna Treatment Plant) enters Mark West Creek upstream of the
Permittee’s point of discharge; therefore, the natural flow of Mark West Creek is determined
daily by measuring the creek flow at the Trenton-Healdsburg Bridge and subtracting the
discharge flow reported by the City of Santa Rosa.

3. During the dry weather season (May 15 to September 30), and other periods as allowed
under this Order, advanced treated wastewater from effluent storage may be recycled for
irrigation on authorized use sites at Discharge Point 0034, for landscape irrigation and
toilet flushing at Windsor High School at Discharge Point 003B, for recharge at the Geysers
Recharge Project at Discharge Point 004, and for distribution as part of the planned Joint
Use Program at Discharge Point 005. This Order includes requirements that apply to the

production of recycled water at the Facility.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Effluent limitations contained in Order No. R1-2013-0042 for discharges from Discharge Point
001 (Monitoring Location EFF-001) and Discharge Point 002 (Monitoring Location EFF-002) and
representative monitoring data from the term of Order No. R1-2013-0042 are as follows:

Table F-2. Historic Effluent Limitations and Monitoring Data - Discharge Point 001

Effluent Limitation

Monitoring Data
(February 2014 - June 2019)

Parameter Units . Highest Highest Highest
Average | Average | Maximum | Average Average Daily